
CERTIFICATE OF ANALYSIS**Basic Chromium Sulphate 24-26%**Test Date: 15TH, APR., 2023

Packing: 25KGS Karft Paper Bag

Inspection:

Item	Unit	Specification	Result
Appearance	--	Dark-green powder	Conform
Content (Cr2O3)	%	24-26	25.2
Basicity	%	52-54	52
Fe	%	0.1 Max	0.05
Moisture	%	0.1 Max	0.2

Tested by: Jianjun Wang Auditor: Shengkun Lu

Results:

QUALIFIED

Provided By The Beneficiary: **HENAN YAROS CHEMICAL CO., LTD.**

Quality Control Department

Apr., 15, 2023

